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ASTM F1387 - 99 For Tube Fittings (SS 316)

DNV Report No.:

Ref:- PUN/M4/J210 Rev. 1
‘Revislon Bausd Tor sddressing e labest
Elandard pdfon highiighind as &

Mo Ehanges | amendments & sk ar
Beceptance oileda

DNW
DET NORSKE VERITAS AS

MANUFACTURER: M/s Panam Enginears Limited

TESTS COMDUCTED AT:  Survey No 192, Mear Sujal Agro, NH - B, At Post Piludra,
Dist - Sabarkantha, Gujarat 383120

COMPLIANCE STANDARD: As per ASTM F1387 - 99 (Reappraved 2012 &)

PRODUCTS COVERED: Grip-type Mechanically Attached Tubing Fittings (Separable} -
{cansists of Body, Nut, Front & Rear Ferrule radially compressed on Tube) -
Type IV as per Clause 4,1.4 of ASTM F1387 -
Slzes; %” 0D, 3/8", %" 0D, %" 0D, 1" OD

MATERIAL GRADE: Grade B - Stainless Steel {316} as per Clause 4,2.2 of ASTM F1387
Test Certificates Reviewsd, Confirmed with Positive Material Identification (PMI)

Mo. of Samples
ASTM Test 1D Test Description Tested pev ;IH PANAM Clause No,
AZ Examination of Specimean 28 1.5
Ad Prneumatic Proof Test 28 1.4.1
Ad Hydrostatic Proof Test 28 1.4.2
AS Impulse Test 5 1.4.3
AB Flexure Fatigue Test 6 1.4.4
AT Tensile Tast 6 1.4.5
AR Burst Test (Hydrostatic Test) 4 1.4.6
1.4.7

A Aspeatec Axcambiy & Included in 1.4.3 & 1.4.4
ALD Rotary Flexure Test & 1.4.8
52 Thermal Cycling Test 10 1.4.9.3
53 Elevated Temperature Soak Test 5 1.4.8.1
54 Stress Corrosion Test 5 | 1.4.9.4
58 Vibratlon Test 5 | 1.4.9.2

*; 3 each after Impuise and Flexure Fatigue Test

CONCLUSION: We hereby confirm that the Ffittings satisfactorily met the performance

requirements as per the procedure laid out in the compllance standard,

BiTh
Pl

Place and Date: Ison Jose
Pune, 2014-12-08 Inspection Surveyor
to Det Norske Veritas AS
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ASTM F1387 - 99 For Tube Fittings (UNS 32750)

DNV Report No.:
Ref:- PUNMSLJ133

I DY

DET NORSKE VERITAS AS

MANUFACTURER; M/s Panam Engineers Limited

TESTS CONDUCTED AT;  Survey No 192, Near Sujal Agro, NH - B, At Post Filudra,
Dist-Sabarkantha, Gujarat 383120

COMPLIANCE STANDARD:  As per ASTM F1387 - 99 (Reapproved 2012)

PRODUCTS COVERED:  Grip-type Mechanically Attached Tubing Fittings (Separabla) -
{consists of Body, Nut, Frant & Rear Ferrule radially compressed on Tube) -
Type IV as per Clause 4.1.4 of ASTM F1387 -
Sizes: W* 0D, 3/8", %" 0D, %" 0D, 1" 0D

Grade B - Super Duplex Stainless Steel (UNS 32750)
as per Clause 4.2.2 of ASTM F1387
Test Certificates Reviewed, Confirmed with Positive Material Identification (PHI)

ASTM Test ID Test Description _Jh_"“ ”'ISETEEi PANAM Clause Na,
A2 Examination of Specimen 28 1.5

[k Pneumatic Proof Test 28 1.4.1
A4 Hydrostatic Proof Test 1.4.2
AS Impulse Test 1.4.3
AG Flexure Fatigue Test 1.4.4
A7 Tenslle Test 1.4.5
AR Burst Test {Hydrostatic Test) 1.4.6
1.4.7
A9 Repeated Assembly Included in 1.4.3 B 1,4.4
ALD Rotary Flexure Test 1.4.8
7] Thermal Cycling Test 1.49.3
53 Elevatad Temparature Soak Test 1.4.9.1
54 Stress Corrosion Test 1.4.9.4
58 Vibration Test 1492
*: 3 each after Impulse and Flexure Fatigue Test

CONCLUSION; We hereby confirm that the Ffittings satisfactorily met the performance
requirements as per the procedure lakd out in the compliance mndard

to Det Norske Veritas AS

B e DRl sy as pres sl bebes (B4 Mk ¥ ot i sl bl silfa ey dem on, sl s g, il P iy e mny b, danagr oy e sl by smssd ey iy e esten by iy ier
- n.-m-..l—.h.-'n..-n..-a.“ L bt rrrm by D bbing. prums gl el | by o el e ek e o g— ..“..,...,..‘..,.......-{.
e A Y S S _m..,_-.q.u_.wwmu..“-.h‘”,.h.—
bl i . v o Wi od i e prven By o bl o et P S ! m-—qf-m—-nr ol el Mk Lovmgs o e sl e o svke e R s o TR
r—-hd-ll-’-l-lﬁll—l-n—q—r-ﬂ-r"hnh-mmrhhrh—"—n—numhh“h—ﬂmhuul-—--ui-l-
ryrTrEmy b e b hﬁmh‘“mwtmmbﬂhﬁnxm -.n_nﬁur-.l P ¥ ol ke 40 mnnﬂ.mu’th
4 i byl [t o e, e, e e " et e ncherdnaly sy v prmmarally Lbasl th R, g o3 yjervss i bkl i * o e
e e awy 7 o b skl P -uur-l-u-_‘.m_uu—-qm.-h-m

DET MORSKE VERITAS AE, VERITASVEIEM 1, 8-1122 MEWVIK, MOSWAY TELINT: <47 67 87 58 00, TELEFAX: <47 &7 8725 11
Faorm mo. OF C5-R1-7-F3, rev. |, 98.03.01 Page 1 of I

www.panam.in




ASTM F1387 - 99 For Tube Fittings (6Mo-UNS 31254)

DNV Report No.:
Ref:- PUNMSLLIM32

I DNV

DET NORSKE VERITAS AS

MANUFACTURER: M/s Panam Engineers Limited

TESTS CONDUCTED AT:  Survey No 192, Near Sujal Agro, NH - 8, At Post Piludra,
Dist-Sabarkantha, Gujarat 383120

LOMPLIANCE STANDARD: As per ASTM F1387 - 99 (Reapproved 201Z)

Grip-type Mechanically Attached Tubing Fittings (Separable) -

(consists of Body, Nut, Front & Rear Ferrule radially compressed on Tube) -
Type IV as per Clause 4.1.4 of ASTM F1387 -

Sires: Wa" OD, 3/8" ¥:" OD, %" 0D, 1" 0D

Grade B - Super Austenitic Stainless Steel [6Mo — UNS 31254)
as per Clause 4.2.2 of ASTM F1387
Test Certificates Reviewed, Confirmed with Positive Material Identification (PMI)

Test Description ;‘:!'ti 5“':‘2"‘:: PANAM Clause No.
AZ Examination of Speclimen 8 1.5
A3 Pneumatic Proof Test 28 1.4.1
A4 Hydrostatic Proof Test 1.4.2
AS Impulse Test 143
Al Flexure Fatigue Test 1.4.4
AT Tensile Test 1.4.5%
AZ Burst Test (Hydrostatic Test) 1.4.6
1.4.7
i Ripastec Asceimeny Included in 1.4.3 & 1.4.4
AlD Rotary Flexure Test 1.4.8
52 Thermal Cyciing Test 1.4.9.3
53 Elevated Temperature Soak Test 1.4.9.1
54 Stress Corrosion Test 1.4.9.4
58 Vibration Test 1.49.2
= 3 each after Impulse and Flexure Fatlgue Test

CONMCLUSTON: We hereby confirm that the Attings satisfactonly met the performance
requirements as per the procedure laid out in the compliance standard,

Place and Date:
Pung, 2015-10-26
to Det Norske Veritas AS
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ASTM F1387 - 99 For Tube Fittings (UNS N04400)

DNY Report No.:
Ref:- PUN{/18/JJ/506

I DNV

DET NORSKE VERITAS AS

MANUFACTURER: M /s Panam Engineers Limited

TESTS CONDUCTED AT:  Survey Mo 192, Near Sujal Agro, NH - B, At Post Piludra,
Dist-Sabarkantha, Gujarat 383120

COMPLIANCE STANDARD: As per ASTM F1387 - 99 (Reapproved 2012)

BRODUCTS COVERED: Grip-type Mechanically Attached Tubing Fittings (Separable) -
(consists of Bady, Nut, Front & Rear Ferrule radially compressed on Tube) -
Type IV as per Clause 4.1.4 of ASTM F1387 -
Sizes: W O, 3/8%, 2" 0D, %" 0D, 1" 0D (For Pressure Class, refer
Manufacturer's test reports for different rated pressures within the size range. )

MATERIAL GRADE; Grade € - Nickel-Copper Allay (UNS NO4400)
as per Clause 4.2.2 of ASTM F1387
Test Certificates Reviewed, Confirmed with Positive Materlal Identification {PMI)

JE=TS WITHESSED:
MNeo. of Samples
ASTM Test 1D Test Description Tested per Size PAMAM Clause Mo.
AZ Examination of Specimen 28 1.5
A3 Pneumatic Proof Test 28 1.4.1
Ad Hydrostatic Proof Tast 28 1.4.2
AS Impulse Test B 1.4.3
AG Flexure Fatigue Test =] 1.4.4
AT Tansile Test G 1.4.5
AB Burst Test (Hydrostatic Test) 4 1.4.6
i 1.4.7
2ot Repeaer semy & Included in 1.4.3 & 1.4.4
Ald Rotary Flexure Test =] 1.4.8
52 Thermmal Cycling Test 10 1.4.9.3
53 Elevated Temperature Soak Test 5 1.4.9.1
54 Stress Corrosicn Test 5 1.4.9.4
S8 Vibration Test 5 1 1.4.9.2
*: 3 each after Impuilse and Flexure Fatigue Test
CONCLUSTON: We hereby confirmn that the fittings satisfactorlly met the performance
requirements as per the procedure laid out in the compliance standard.
ol
iy S
Tl d
Jé-_-._....l.'l.l.
LR
PLUNE
Place and Date: aison Jose
Pune, 2016-02-11 Inspection Surveyar

to Det Morske Veritas AS
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Torsion, High Impact Shock & Fire Test as per ASTM F-1387-99 For Tube Fittings

.....................

DNV-GL

E

X

Certificate No.: GLIS/AHD/PANAM/NV/18-01 ..

IYPETEST COMPLIANCE REPORT

MANUFACTURER: M/s. Panam Engineers Limited

TESTS CONDUCTED AT:  Survey No 192, Near Sujal Agro, NH - 8, At Post Piludra,
Dist - Sabarkantha, Gujarat 383120

' COMPLIANCE STANDARD: As per ASTM F1387 — 98 (Reapproved 2012)

PRODLICTS COVERED! Grip-type Mechanically Attached Tubing Fittings (Separable) -
(Consists of Body, Nut, Front & Rear Ferrufe radially compressed on

¥ Tuba) -

i Type IV as per Clause 4.1.4 of ASTM

F1387 -Sizes: W" 0D, 378", %" 0D,

%" 0D, 1" 0D

Grade B - Stainless Steel (316), as per Clause 4.2 of ASTM F1387, 't
Test Certificates Reviewed, Conffrmed with Positive Material Identification
(P} X

TESTS WITHESSED:

: Mo, of
iy Samples
oo s Test Description | e ek PANAM Ciause Na,
~rewares ey n o e e — et . . EEE
8 f Specimen checked - 1.5
£5 Torsion Test g 1.4.11.3
s6 ! High Impact Shock test | g 14114
£7 Fire Test I 05 ENFE
CONCLLISTON We hereby confirrm that the fittings satisfactonly met the performance
requirements as per the procedure lald out In thecompliance standard.
d Indystrial Services GmbH,

For Germanische

* Place: Pranti, Himmatnagar
. Date : 27.10.2018

o e b et b B ey T
oy b o BEETHS
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CE-PED Certificate For Fittings & Valves

TUVNORD

CERTIFICATE

TUV NORD Systems GmbH & Co. KG
certifies that the company

Panam Engineers Limted
Survey No. 192, Near Sujal Agro, N.H. No. 8
At Post-piludra, Tal. Prantij - 383 120
Dist. Sabarkantha, Gujarat, India

has been verified and recognized as mechanical processor according to

AD 2000-Merkblatt W0

Certificate-No.: 07/203/1409/WP/2415/20
File No.: 811 801 0845

Production site: See above.
The scope of approval is available in the annex scope of approval,

The company fulfils the following essental requiramants:
Facilites for appropriate manufacturing and testing, appropriste procedures for manufacturing of the products,
guaiified persannal for manufactuning and testing of the products and a quality management system with appropriate
reconds, which ensures proper manufacture of the products. as well as compliance with the requiraments specifisd
In the material specification.

This certificate is valid until

Essen, 2020-01-28

\& ) e
N &
Annex scops of approval QE_-HU@DMMW & Co MG,
“Grole Bahretrele 11, D-22525 Hamburg

Caonverttionsl Powar Plants Phona: 201-825-2722
Langernarckstr. 20 Fani: 2078287888
48141 Essan E-Mail: Duiekampiiinam-nard da

[ETH-TE ADQOO0 W] Zerulim Bewtedn-F0-170_ENG_Rey 08_T075-00
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CE-PED Certificate For Fittings & Valves

TUVNORD

CERTIFICATE

Quality-Assurance System for material manufacturer
according to Pressure Equipment Directive 2014/68/EU

Certificate no.: 07/202M409WZ/2415/20

Mame and address Panam Engineers Limited

of the manufacturer: Survey No. 192, Near Sujal Agro, N.H. No. 8
At Post-piludra, Tal. Prantij - 383 120
Dist. Sabarkantha, Gujarat, India

Herewith we certify that the manufaciurer has established and applies a quality-assurance
system related to the material This QA System has been subjected to a specific assessmant
acc. to directive 2014/68/EU, annex |, point 4.3 with regard to the materials mentionad in the
scope of approval.

Approved acc. to directive QA-System in relation to materials,

2014/88/EL: EM T64-5, saction 4.2 and AD2000-Merkblatt W0
Cenification file no.: B11 BO1 D845

Audit report file no.: B11 6BT 2525

Scope of approval: Machining of Precision Parts and Assemblies of Instrumentation
{produe! £ alnrial) Valvas, Manifold, Filters, Regulators Accessories
; Survey No. 192, Near Sujal Agro, N.H. No. 8, At Post-
FRauciom sk piludra, Tal. Prantij - 383 120, Dist. Sabarkantha, Gujarat,
India

The cerificate i valid until: January 2023
Cinly valid in comunction wilh 8 vaid carficals ace. i EN 180 9001

Essen, 28.01.2020 A Notified Body (0045
e for Prassure Equipment

7 Nigkamp

TUW NORD Systams Gmbi & Co. KG,
Annex: Scopa of Approval Grofle Bahnstralls 11, D.22575 Hamburg

Comanticnal Power Fiants Phang  +40-(0) 201 -825-2722
Langamarchstr 20 Fax  +dGqD)201-825.7858  Membaral
45941 Engan emal  DiekampGiuey-nond do

Cartificata OA mabarisl marufictarsr PED arg_Rey.08 2019.08
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CE-PED Certificate For Fittings & Valves

T4V NORD

CERTIFICATE

Quality-Assurance System for material manufacturer
according to Pressure Equipment Directive 2014/68/EU

Certificate no.: 07/20211409/W2/2415/20

Mama and addrass Panam Enginears Limited

of the manufacturer; Survey No. 192, Near Sujal Agro, N.H. No. 8
At Post-piludra, Tal. Prantij — 383 120
Dist. Sabarkantha, Gujarat, India

Herawith we certify that the manufacturer has established and applies a quality-assurance
system related to the material. This QA& System has been subjected fo a spacific assessmeant
acc. to directive 2014/68/EU, annex |, point 4.3 with regard to the materials mentionad in the
scopa of approval.

Approved acc. to directive QA-System in relation to materials,
2014/88/EL: EN 764-5, section 4.2 and AD2000-Merkblatt W0

Cerification file no.: 811 801 D845
Audit report file no.; B11 687 2525

Scope of approval: Machining of Precision Parts and Assemblies of Mechanical attached
{prodiat ¢ el Fittings, Pipe Fittings, Flangs Adaptor
Production site: Survey No. 192, Near Sujal Agro, N.H. No. 8, At Post-

' plludra, Tal. Prantij — 383 120, Dist. Sabarkantha, Gujarat,

India
The cerificate is valid Lntil January 2023
Only vaiid in conjunclion wilf a vald cerdficata sce fo EN IS0 BOOT, B
] ...I,Il |_-||1-r|-."-.\
Essen, 28.01.2020 / iNotified Body (0045)
( far Pressure Equipment

|
§ a .
7| Hlakg%

TUW NORD Systems GmbH & Co. KG,
Geolie Bahnsirale 31, D-22525 Hambueg

Prone.  +48-00) 201-835-3722

Fax  +490) 201-825-2858  Member of

#mail  Dfskampdiuey-rond. de

Ceriificals (U matarisl manitsctirer PED ang_Rev 04_2019-08
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‘ CE-PED Certificate For Fittings & Valves
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‘ CE-PED Certificate For Fittings & Valves
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ATEX Certificate For Fittings & Valves

ACCUSE DE RECEPTION DE DEPOT DE DOSSIER
ACKNOWLEDGEMENT OF FILE DEPOSIT

Version : 00

LCIE 22 AR 242 NM

Issue : 00

Le LCIE. Orpenieme MNolifié sous la rdéence 0081
conlormément & Fartcle 17 de la dreclive 2014134/UE du
Parlement suropéen of du Consail du 26 Mwvrier 2014, accuse
réceplion de la documentabion technique :

LCIE, Nalified Body number 0081 in sccordance with artcle 17
of the Directive 2014/34/EU of the Europasn Pariament and
the Council of 26 Febreary 2014 acknowledges recaipt of (he
iechnical documentation |

| PELTCFO02 20E20s

La conformité de cefle documentation aux exigonces de

FAnnexe VI, poind 2, de la Direciive 20147340UE relbve de fa
lité du fabricant

Le LCIE n'axamina pas la documeantation ou le produil

Fabrican :

The compliance of this documantation o the requirements of
Anngx W, point 2. comes under the responsibty of the
mardacturar,

LCIE does not examena the documantation or the product.

Manulacturer ;

PAMAM ENGINEERS LIMITED
Survey Mo 182, NH-08, At Post - Piludra, Taluka - Prant, Dist. Sabarkantha - 383120
{Gujaral, INDIA)

Pradult :
Vannes el raceords dinstrumentation

Praduct
Ingtrunentation Valves & Fittlings

Type:
Instrumentation Yahmes | Ball valves, Neadle valves, Check vahms, Refinf valves, Gauge root valves, Double block and bleed valves,
Accessonas

Manifolds, Filtars,

&

Instrumentation Fittings ; Mechanicaly atiched fitings, Pipe fittings, Instrementstion flanges, adaptors, Kidney flanges & cover, High
prassure fittings.

Doggiar LCIE N

LCIE file N™;

15016022-TTRE40

Ce documant est émis conformament au Chapitre 3, aricle 13,
paint 1.b.0 de la Directive 2014/34/UE.

Ce document est valable

This docwment is issued in accordance wih the relevant
Chapter 3, aricle 13, point 1.b.i of the Directive 2014734/ EL

This docwment is valid :

| 2022004720 20320419

Touls modification du dossier enregisind, & |la demande du
{abricant, est soumisa & un nouvesu dépll de dossier el &
I'émission d'un nouvel Bccusé de récaplion,

I e it Bre ouvert gue sur demands express des aulorilés.

Le produil doit comporter ke reques par les deactives
et nomes applicables sous la responsabilits du fabricant,

Il n'est pas exigéd que be numéro d'accusé de réception figura
sur le produd.

Diéiaits des modifications

Any modification of the registered file at the request of the
manufacturar is subject bo & new file deposdl and lssuance of &
mesw Bcknosdadgement recespl.

It Ean only be opened upan axplicl fegues! of the authorbas.

The praduct shill bear the marking required by the agplicable
directives and standards wunder the responsibility of the

manufacturar.
It = not required that acknowledgament number be affixad on
the product.

Details of changes

Fonfenay-aux-Roses, e 8 juin 2022

gt d'évaluation ATEX
Assossment Officer
bohammed HJAJI
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Interchangeability Compliance Report with Swagelok Tube Fittings

DNV Report No.:
& Ref:- PUNM&/JN225
DET NORSKE VERITAS AS

MANUFACTURER: M /s Panam Enginears Limited

TESTS CONDUCTED AT;  Survey No 182, Near Sujal Agro, NH=8, At Post Plludra, Sabarkantha, Gujarat 383120

SCOPE OF TEST: To establish interchangeabiiity of Tubing Fittings manufactured by Manufacturer with
Tubing Fittings of similar size and rating of a different Make.

The other make used for this test purpose 5 Mfs Swagelok (Identified with
SWAGELOK marking on the fitting components,

PRODUCTS COVERED:  Grip-type Mechanically Attached Tubing Fittings (Separable)
{consists of Body, Nut, Front & Rear Fermule radially compressed on Tube)

Stainless Steed (316), Test Certificates Reviewed, Confirmed with PMI

E

1/4°00 X 1/4°NPT
3fB"00 X 3/8"NPT Male Connector
1/2°00 X 1/2 NPT Male Connector
3/4°00 X 3/4°NPT Male Conneclior
1700 X 1NPT Male Connector
1/4700D Union

3/8700D Union

172700 Union

354700 Union

1700 Unign

1/4°00 Tube Cap

3/B"00 Tube Cap
1/2°00 Tube Cap
3/4°0D Tube Cap
100 Tube Cap

[ |Ln [ n fun [ [ [ [ion [ [ fn fn i

The above Fittings were assemided In different conflguration of both the makes (i.e.
Panam and Swagelok) with identically rated Fftting as Indicated in the attached
interchangeabllity test report. The Fitlings wers then assembled with sullably rabed
tube and each fitting was subjected to a hydrostatic test to applicable pressure as per
the attached report for 5 minutes,

M/s Panam Fittings were found compatible with M/s Swagelok Fittings while fitment
with respect to tube gripping and threads matched identically.
Pressure testing was satisfactory with no visible signs of leakage or pressure drop.

Interchangeability Test Report of M/s Panam Engineers Limited,
ashF b
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Pace and Date: Jalson Jose
Pune, 2014-12-08 Inspection Sn.nrawrtn Dct Norske Veritas AS
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DETN'HESKE VERITAS AS, VERITASVEEN 1, N-132F ROVIK, NORWAY TEL INT: +47 67 57 ) 00, TELEFAX! +4T &7 57 89 11
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Interchangeability Compliance Report with Parker Tube Fittings

DNV Report No.:
Ref:- PUN/16/11/542
AL

DWW
DET NORSKE VERITAS AS

MANUFACTURER; M/s Panam Engineers Limited
TESTS CONDUCTED AT: Survay Mo 192, Near Sujal Agro, NH-8, At Post Piludra, Sabarkantha, Gujarat 383120

SCOPE OF TEST: To establish Imterchangeability of Tubing Fittings manufactured by Mfs Panam
Engineers Limited with Tubing Fittings of similar size and rating of & different Make,
The othver make used for this test purpose is M/s PARKER (Identified with PARKER
marking an the fitting companents.

FRODUCTS COVERED:  Grip-type Mechanically Attached Tublng Fittings (Separable)
{consists of Body, Nut, Front & Rear Farruwle radially compressad on Tube)

Stainless Steel (316), Test Certificates Reviewed
FITTINGS USED FOR TESTING:

Panam Part No Description Quantity
PMC-04-04-55 14700 X 1/4 NPT Male Connector 5
PMC-06-06-55 3/8700 X 378 NPT Male Connector
PMC-0B-08-55 1.-"2"05' X 12 NPT Male Conneclor
__ PMC-12-12-55
— PMC-16-16-55 H:H:rx 1*NPT Maie Connector

PU-04-55 1/4"00 Union

PU-06-55 3800 Unlon

PU-08-55 142700 Unian

PU-12-55 3/4700 Union

PU-16-55 1"0D Uniewi

PTC-04-55 1/4"0D0 Tube Cap

PTC-06-55 38700 Tube Cap

PTC-03-55 142700 Tube Cap

PTC-12-55 34700 Tube Cap

PTC-15-55 100 Tube Cap

U | L LA Lh L [ L | L | (e | L

TEST METHOD: The abowe Fittings were assembled in different configuration of both the makes {i.e.
Panam anmd Parker) with identically rated fitting as indicated in the attached
interchangeability test report. The Fittings were thenm assembled with suitably rated
tube and each fitting was subjected to a hydrostatic test to applicable pressure as per
ther attached report for 5 minutes,

M/fs Panam Fittings were found compatible with M/s Parker while fitment  with respect
to tube gripping and threads matched identically.
Pressure testing was satisfactory with no visible signs of leakage or pressure drop.

Interchangeahility Test Report of M/s Panam Enginsers Limited.

Place ard Date:
Pune, 2016-12-30 {Rwlsed for for Type-erroc) Inspection Surveyor to Det Nnrﬁkg Veritas AS
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Fire Safe Test Certificate For Valves by GLIS (SS 316 & UNS S32205)

GLIS@

| Cortificats No: GLISAHDIZ013-14iCR-208 GLIS. Ref. No. 101-010-51004-226 |

FIRE SAFE TEST CERTIFICATE

PANAM ENGINEERS.
RE28, TTC Industrial Area
M.LD.C. Rabale, Navi Mumbai.
St.:Maharashira.

to certify that 2 their request the undersigned surveyor o GLIS-India, attended fheir works ai RGZ3,
TTC Indusirial Arsa M.1.D.C. Rabale, Mavi Mumibai on 06" Febrsary- 2014, for the perposs of witness of
fire safe test of DB valves. The scopes of inspection & Approval are as befiow

: AP1 6FA, IV Edition, 2010

+ B5 5351/ANSI B 16.34/ANSI B 16.5

Construction : DOUBLE BLOCK AND BLEED VALVE
Size ;2"(DNS0)
Class - 15008 25008
Valve Serial No. 14010001890,

: POBB-DS5-FB-50-1500-FF

Body ¢ ASTM A 162 GRFBIV UNS 32205
Ball : ASTM A 182 GRFEQV UNS 12205
Stom < ASTM A 182 GRFEO/ UNS 32205
Baats : PEEK

Gaskst “PEEK | Grafoll

Conclusion: DBE Vaive Sr. no. 14010001850 punched on flange had sucoessfully passed fire safe iest as per procedun
cullined in AP BFA, IV Edition, 2010 and witnessed by undersigned GLIS-Indka Surveyor on February 06 2014,
Temperature repor, Test report and other calculation sheets are enclosed herswth after endorsarmant by s,

GLIS-india, Is to be notified of any changes in Design of this Cerificate that may sffect the validity of this

17 & Balow, 2127, 3", 4"
: 1500# & 25008
: 0fith February, 2014
06.02.2014.

Fmnch OTee Dirscwme, Gull Liovds incostriel Sorveces-Indm
18444, dwyant Park Socieiy, Ne. Y ugandn Society, Mommgar, Ahmedabad -380052, Guijsral. Hadia

Tolefix - {91 92173522, gl mefiaidzahon com

ffog - a8 el cZan ) Hur Dhubea, Dubai, Contact oo +77] 53 9098935 Emadl W - pllloydiicim.e
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Fire Safe Test Certificate For Valves by GLIS (SS 316 & UNS S32205)

GLIS®

| Certificate No: GUS/AHD/PE/2013/CR-120 GLIS. Ref. No: 101-010-51003-120 |

FIRE SAFE TEST

This certificate is issued o
M/s.PANAM ENGINEERS.
R&18, TTC INDUSTHIAL AHEA
MIDC, RABALE,

NAVE MLUMBAL
to certify that at their request the undersigned survayor 16 Gull Lioyds —India attended their works &t Navi
Mumbsai, on 30" May- 2013, for the purpose of witness of fire sale test of DEB valves.

The scopes of Inspechan & Approval ame as below

: APl 6FA, Edition 2008

: BS 5351 [ ANSI B14.34/ANSI B14.5

Construction : DOUBLE BLOCK L BLEED VALVE
Size : ¥° (DN 50)

Closs : 1500#

Valve Serdal No, + 130861 22080

Valve Drg. No. : PDBB-55-FB-50-1500-FF
MATERIAL OF CONSTRUCTION

Body : 55314

Bali ;58318

Stem 1 55314

Seats 1 PEEK

Gaskel L Pocking : PEEK/ Grafall

Conclusion: Ball Valve Sr. no. 13060122050 punched on flange had successfully passed fire safe test
as per procedure outlined in API &FA, Edifion 2008 and wilnessad by undersigned GLIS Surveyor on
30"May- 2013, Temperature report, Test report and other calculation sheets are enclosed herewith
with endorsement by us

Mote : GLIS-India, is to be notified of any changes in design of this Valve that may affect the validity
of this certificate.

Other Sizes Qualified
Other Pressure Class Qualified

2L ATEAN
¢ 15004 & 25008,

Date of lssue: 30™ May, 2013

Issued ot
Ahmedobod 30.05.20713.

Place

Bt o 1 e mon AL il sk usfor v s uila

Date

T Lot Sl Nocdeny, N Fagponol S Uiressspe  Brevalofond - S30HS Gipone el
Talegom - RLTRITREIITY Baras W s ey
Fiivisd (fior | e bl ol el il )

i Daabont v 1 sty man) = 07) S WY el wf i o o e

www.panam.in



Fire Safe Test Certificate For Valves by DNV-GL (ASTM A105)

¢

X DNV-GL
2.

)

;’ Certificate No.: GLIS/AHD/PANAM/NV/18-02
X T CERTI

?‘ This certificate is issued lo

"v M/s. Panam Engineers Limited

" Survey No 192, Near Sujal Agro, NH - B, At Post Piludra,

';i Dist - Sabarkantha, Gujarat 383120

VWa haraby certify thal the fire safe fest on befow valve has been conducied at the Panam Englneers Limited
? works and witnessed by DNV-GL surveyor according to requirement of APIEB0O7 Tth ED-2016

?ﬁ STANDERD SPECIFICATION :  API 607 7™ ED:2016

- TECHNICAL SPECIFICATION

g Design 5TD i API 6D:24" ED/AP| 638/ASME B16.34/ASME B16.5

<> Construction : 3 Place Design Full Bore Flanged End Double Block

§> and Bleed Ball Valves

s : SOMM (2")

E 1 602

i Pmdunﬂnn No. - 1810P375M1

.:g Valve Org. No. : PDBE-BNE-FB-C5-01-15-600-RF-8NF-8N Rev No.00
MATERIAL OF CONSTRUCTION
.+ Body s ASTM A 105(MACE)

% Trima : ASTM A 276/ASTM A479 316L

‘}, Seats : PTFE

- Stud & Nut : ASTM A193 Gr.BT & ASTM A104 Gr.2H

- QUALIFIED RANGE OF VALVE

{ Qualified Size : 2" and Balow, 2 %" , 3", 4"

} Qualified Pressure Rating = GO0¥, BO0E, 00#

:“ Conclusion: This certificate is issued according o The above valve complies lo the fire safe
¥ requirement as per AP 607: 2016 77 Edition,
."'x

{ ThIS- Carlificate is in conjunction with Inspu:tlnn Hapnn Mo, DNVEUAHDIFAM&MH&GE
; - e erianischer Lloyd Industrial Services GmbH.

Place: Prantij, Himmatnagar
' Date : 27.10.2018

o

o o o e e el

o -

Nikhil Vasva
fspection Enginears- Inspection Services

Equinge Busnizss Park, & Floor Towsr 3, £ 8.5 Marg, D, Bandr Kurls Compi. Kurla [ W) Mumai - 400070

T
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Burst Pressure Test Of Fittings By CSA Group (USA)

2 CSA C5A Group
' | Group Laboratory Test Data - Hydrostatic Test
Tasting partormed i CEA Group Cloveland cifice Isborslories: 8503 E. Plassant Valley Rd. Independeecs, Ok 44131
CRIGINAL TEST DATA
This repont shall not be reproduced, excapt in ful, without the approval of CSA Group.
| Date MIT-1127 | Project | 70162731 | FC Code [ somam
Con Umang Vekariya c Panam Engineers Lid
- Marketing Masager - B e’} Mumba, Indin
| Standord(s)- Reference 1o ASTM FI387-99 (R2002) AT H. ic Proof Test & AR Hydrmanic Burst Tes |
Page number | 10f15 ‘ | ﬁ; - i Signature: ﬁ"
i Tesalis relni oaly 1o the fens testod _ ) )

|. Place the test specimens info - burst chamber and secure them into place in accordance with the manufacturer’s recommended

procedures. Fill the test specimens with water or hydroulic fuid, bieeding air out. One end must be free © move.

2, Equip the chamber with calibrated pressure gages to permil visual readings of actusl pressare being applied.

Y. Perform the hydrosiatic test st ombbend iemperaiure.

4. Proof Pregsure Test: Initindly pressurize the st spectmens 1o 0,690 MPa (100 psi) &~ 5 %. There shall be no evidence of
leakage. If there s no evidence of leakage, gradunlly increase the pressure at an overage mte not (o exceed 172 MPo/min
{25,000 patgfmin to |50+ 5 % of the raed pressure of the tube. Maintain this pressure for an additonal period of | min. If
leakage occurs, discontinue the tesi. IF there ks no evideace of leakage, during both pressurized pesiods, the test specimens
have: passed the hydrostatic proof st

5. Burst Pressure Test: Subject the 1251 specimens w0 o gradual increase of pressure al an average mie nol o excesd 127MPa/‘min
(25,000psi ghmin; €16 psigleec) 1o four times the rated pressare of the specimen assembly and hold for minimom of 1mis, I
tube burst occurs below four times the roled pressure of the specimen assembly, discontioue the test The affecied whing ea
specimen has faded the test. IF leakage occurs below four times the raled pregsure of the specimen assembly, the affectsd
fitting test specimen has fadled the burst 1es1,

6, The filting and tubing test specimens have passed the hydrostatic buret lest when four times the rated pressure of the specimen

ussembly has been altoaned.

| Assembly # |
Part #/Brund® | 2011

| Description W 035

Tubs Pressure
__ SN | LSK{PSh |
5,130 1,695
PassFall PASS

CSA Hydraulic Chamber Hyure-pac »
Pressure Transducer Wiairan £000001 141 20 TR 20184814
Pressure Gauge Asiraguage PG-187 001 T02NG 2010276

www.panam.in



Burst Pressure Test Of Fittings By CSA Group (USA)

CSA CSA Group
Group Laboratory Test Data - Hydrostatic Test
Testing parformid in C5A Grmup Cleveland affice lbarsories: 8503 E. Pleasant Valoy . Independarics, OH 44131
OFIGINAL TEST DATA
: This report shall not be reproduce whmwﬂmhwmmﬂ%i_ﬁm_.
Date WiT-1-27 | Project | 70162711 B |
imang Vekari Lad

Costac MurkeiagMange Company E‘l‘:&f’i‘.ﬂ?&“

Standardis): Reference 1o ASTM Fi357-99 !ﬂﬂll} ATH ic Prool Test & AB Hydrostaic Burst Tes
e

Page number | Sof 15 ‘ i « Signature:
x _ g 'I‘h:ml!_rdlﬂnﬂlyl e fterms tesied

Tm Description:

1. PMioce the test spacimens isto a burst chamber and secure (ham imlo place in secordance with (he manu fcierer's recommended
procedures. Fill the test specimens with waler or hydraulic floid, bleeding air oo, One end must be fres 1o move.

1, Equip the chamber with calibroted pressure gnges to permit visual readings of actoal pressure being applied.

3. Perform the hydrostatic test af ambient tempernture.

4. Proof Pressure Test Initizlly pressurze the test specimens to 0.690 MPa {100 psa) +5- 5 %, There shall be no evidence of
Icakage. 1T there is no evidence of [cakage, pradunlly increase the pressune of an average mie nof fo exceed 172 MPa‘min
{25,000 psigfmin) 1o 150 4/- 5 % of the mied pressure of the tube. Muimtain this pressure for an additionsl period of | min, IF
lenkage oocurs, digcontinee the test, 17 there is no evidence of |eakage, during both pressurized perinds, the test specimensa
have passed the hydrositie prool iest.,

4, Burst Presgure Test: Subject the Les specimens 10 o gradua) increase of pressure ot an average rate nod to exceed 127MPa/min
{25.000psip/min; 416 psigfsec) to four times the raled pressure of the specimen assembly and hold for minimam of 1min If
tube burst ocours bedow four times the rated pressune of the specimen assembly, discontinue the test The sffecied tubing Lest
specimen has failed the test. If leakage occurs below four fimes the rated pressure of the specimen assembly, the affected
fitting test specimen has filed the burst test.

6. The fitting and tubing test spacimens have passed the hydrostatic burst (test when four times the rated pressure of the specimen
assemmily has besn attained,

Assembly® | 5
Pant #/Brand# | 205

Drescription

} Cap 30
Torque in FT Lbs, Body 25

Teat equipment used

Item Maoufacturer Assel No Last Cal. Nexd Cal,
54 Hydraulee Chamber Hydro-pac CH A2 - B
Pressure Transducer Viatran FO00001 141 017R9NE JIREN I8
Pressure Gaupe Asimguage PG-187 20076 20180026

www.panam.in



Burst Pressure Test Of Fittings By CSA Group (USA)

CSA CSA Group
| Group Laboratory Test Data - Hydrostatic Test
Tealing periamud in CEA Group Cleveland olfices labomioiss: BS00 £ Peasant Valley Rd. Independance, OH 44131
DRIGINAL TEST DATA
Thiz report shell not be reproduced, except in ful, without the approval of CSA Group, I
Dhate W12 | Projeci | 70162731 | | FC Cade | BoTao7
Umang Yekaryn | Panam Engineers Lid
e Murketing Ma Compary | Mumbal, Indi |
Siandard{s)} | Reference 1o ASTM F1387-99 (R20 _z’)mﬂqwmauﬂmmu Tesl
Pagiamber | Taf1S “"*"!,:15:: iS:igmlu:: %

relsie o

Tm Dul:riptlml
Place the tesl specimens into a burss chamber sod secure them into placs m sccordapcs with the manufoctuner's recommended
procederes. Fill the test specimens with water or hydraulic flald, Weeding air oul One el must be free (o mave,

2. Eguipthe chamber with calibrated pressure gages to permit visual readings of actual pressare being applied.

3. Perform the hwdrostatic lest s ambient iemperature.

4. Proof Pregsure Test; Indvially pressurize the ten specimend 10 0,690 MPa (100 psi) 4 5 %. There shall be no evidepce of
leakage. IT there is no evidence of heakage, gradunlly incresse the preswure ar on avernge rabe not to exceed 172 MPo'min
{25,000 psigimin) o 150 +- 5 % of the rated pressare of the tube. Maintnin this pressure for an sdditsonal period of | min, If
leakope cccurs, discontinee the test. 11 there 18 no evidence of lenkage, during both pressurized periods, the 1est specimens
have pasted the hydrostsiic proof s

5. Burst Pressure Test: Subject the (==t specimens toa gradual increase of pressune a1 on sverage rate nof to exceed 1 27MPa’min
{25, M00psig/min; 416 psiglsec) to four times the rated pressure of the specimen assemibly and hold for minimum of 1min. If
tuhe burst oocurs below four times the rated pressure of the specimen assembly, discontinue the test. The alfected whing 15t
specimen has fniled the st 17 leakage occors below four times the rated pressure of the specimen assembly, ihe affecied
fitting test specimen has filed the burst lest,

6. The fitting ansd tisbing tesl specimens hive passed ihe hydrostatic burst test when four times the rated pressare of the specimen
assembly has been attained,

Aszembly ¥ | 7
Fart #Brand¥ | 207

Test equipment used
liem Manufacturer Asset Na, Last Cal. Mexi Cal
A Hydraulic paic
CS5AH lie Charmber Hydro- CH-5%2
Pressure Transducer Viatran Z000001 141 2001 7091 & 20 B L B
Pressure Gauge Asiragunge PG-187 2017M226 201 B4

www.panam.in



Burst Pressure Test Of Fittings By CSA Group (USA)

CS5A Group
Laboratory Test Data - Hydrostatic Test
Testing periurmd in G5A Group Geveland ciice |aboraiories: 8503 E. Pleasant Valiay B, Independenca, OH 44131

ORIENAL TEST DATA
This report shall not be reproduced, excepd in full, without the approval of C8A Group.
Date 2017-11-27 [ Project | 70162731 | BC Code | BO7213
LUmang Yekariya Panum Engineers Lid
Comet | MucketingMonagse | MY | b, ndia
Stnndardis): Reference 1o ASTM FI1387-99 (RI012) AT %gmwx Proof Test & AR Hydrostatic Biars Test
Page number 13af |5 mr:f Signature: W—/

Test Description:

I, Place the test specimens into & burst chamber and secure thens into place in sccordance with the manafocturer’s recommended
procedures. Fill the test specimens with water or hydraulic fluikd, bleeding mr out, One end must be free 1o move,
2. Equip the chamber with calibrated pressure gages 1o permit visual readinps of octual pressure being apphied.

Perform the hydrostatic jest & ambiend temperature.

Proof Pressisre Test: Initally pressurize the test specimens 1o 0690 MPa (100 psi) +- 5 %. There shall be no evidencs of

leakage. IT there s no evidence of leakage, graglually increase the pressune al an average rate nod (o exceed |72 MPa'min

(25,000 psigfmin) to |50+/- 5 % of (he rated pressure of the tube. Maintsin this pressure for on additions] persod of 1 min, IF

leskage oocurs, discontines the test If there is no evidence of leakage, during both pressurized periods, the (et specimens

have passed the hydrostatc proof est.

5. Bt Pressure Test; Subject the test specimens to & gradunl incresse of pressure &l an average miz pot to excesd 12TMPaimin
{25.000psigimin; 416 psig'sec) 1o fowr times the rated pressuare of the specimen assembly and bodd for minimuem of |min, 17
tube burst occurs below four times (he rated pressure of the specimen assembly, discontinue the tess, The affected wbing e
specimen has feiled (he wess. [T beakage occurs below lour times the rated pressure of the specimen assembly, the affecied
fitting test specimen has failed the burst st

6. Thefitting and tubing tes: specimens have passad the hydrosiatic buest tesr when four times the rosed pressure of the specimen
assembly has been attained

| Amembly# | 13
| Part #/Brand¥ | 213

Description | | = /095

e a

Results:
Tube MAWP Tube Pressure Tube MAWP
___(psp) LSX (PSI)
| 3630 3443
Pass/Fail

Rate Actual Burst Pressure Pass’Fail
{PSISEC)

Comment: Burs

Test equipment used

| ltem Manufacturer Asset No. Last Cal. Mexi Cal.
CSA Hydrawlic Chamber Hydiro-poc CH-92
Pressure Transduces Yiatran 2000001 141 201TNRIE 201BNE
Pressure Gauge Astragunge PO-157 201726 2018A2726

www.panam.in



MSS SP-99-2016a Type Test Certificate For Instrument Valves & Manifolds

DNV-GL

TYPE TEST COMPLIANCE REPORT
Certificate No.: BDAS2018/4708 Date: 2018-08-08
MANUFACTURER: M/ Panam Engineers Limited
TESTS CONDUCTED AT: Survey No 192, Near Sujal Agra, NH-8, At & Post:Piludra, Sabarkantha, Gujarat 383120
SCOPE OF TEST: Ta establish Type Test of Ir it Valwes r factured by M/s PenamEnginsess

Umnited with Different type of Instrument Vabves and Rating | Neadie Valee, Ball Valve,

Check Valve, Manifold Valve, Block and bloed valve, Gauge Root Valve, Reliel Valves).
COMPLEANCE 5 TANDARD: M55 5P-59-2016a For Instrument Valvess

PEL Test Procedure Doc. Mo. WIY/5.7.1.5/2-40, Rev. 00, Dated:03/10/2013, Total Page 04,
Stainless Steel {316 / 316L), Test Covtificates Reviewsd

Refer Attached Annexure A to Type Testing Compliance Report Mo. BDA/ 2018/4708, Dated: 2018-08-08.

TEST METHOD: The abave Instrument Valves wene assembled in diferent configuration of Penem with
rated Instrumant Valves a5 indicated in the attachedtest report. The Instrurment
ialves werp then assembled with suitably rated and each Instrument Valves was
Subjected to a hydrostatic Proof test [Shell, Seat]Preumatic test [Shedl, Seat] S&8urst Test
[Except Relief Valvelio applicable pressure as par the attached report for 1 minutes.

Mis Panam Instrument Valves were Pressure testing was satisfactory with nd visibée signs of
leakegs or pressure drop,

1] Cusality Certificate / Mill Certificate No. PEL/MTC-TYPE TEST/LE-19, Dated; 16/07/2018,
Page No. 1 to 7 of Mis Panam Engineers Limitad.
2§ Pressure Tast Report [Wikness] No. PELTEST REPGRT/18-10, Dated: 20/07/2018
No. 1 to 03 af M/s Panam Engineers Limited.
3] Fnpl Inspection Report [Witness] No. PEL/FIR-007-18-19, Dated: 27/07/2018,
PFage Mo. 1 io 27 of Mfs Panam Engineers Limited,

Issued at Vadodara on 2018-08-08 {Narpat R, Ravaljl / Nikunj Patel}
Surveyor

Exrcept for the obligatens vnier sechion 12,1 or in case of fraud or fr TR ur oither simiar crcumstences for which & party
Py oL Aarefuily (100 18 Hability onder then Agreemeni’s applicates Live, Bhiv GLY BA toial masimium lashaty (and whather in CONDCL i
inCilsding whout [IMIEALGR Negiyence, Lresch of SLASUTOTY Guly, UrSes BNy NSty or Gifermees ewioder] Brising out of o« i reltion fa this
Agreement and the performance or nen Gerfsrmance of ary Work ar Deivershles shall be imited (o 8 SU SUS! TD Ten Demes the memunsrabion
Pl b DM L B under this Age um o ® 3 wum of USD 300,000 (thressandredihousantd )

O IND-15-5-7-INSP-(1f 008, Rew. 0, 201702 agn Lt

www.panam.in



Helium Leak Test Reports For Fittings & Valves

mmsmor wawomscoon.  SCIENTIFIC TECHNICAL

THAME (WEST) - 400 610,

il i i NDT SERVICES

Cell - SB20067364 - 820067668

Email: stechndtiigmail com

M GR

CLENT - Panam Enginsers, Rabaie, NaviMumbai,  Report No.. 1062/18-18
CUSTOMER : 15RO Propulsion Comiphax Date: 22 & 23.03.2019.
Ref P.ONa. ¢ IPRC-PUR-201BEN23270201 PO Date 31122018
Descrgtion * ks per Annexure (llem Description / MOC / Panam Part No)

: MakeModel MSLD - Pledffer Vacuum Adixen ASM 310 - Made in France

Datactor Probe (Snifer Probe)
: Helium Gas Purty 59.885%,
+ Helium 0.15 kglem*
113107 mbar' I sec.

+ ASME Sec V, Arficla 10 Appendix IV, Tiest pressure of 0.1 MPalg)
with a leak rate nol exceeding 1E-06 sid cmdfs.

1.0 x 104 mbar-cc/sec.
:0-1Ka Serial No: UCS 51 8 52
<K Shivagi, Level Il

: As per the annexure attached

+ Specilned Services in NDT : Uhrasanic Flase Detection « Ulnasonic Thickness Gauging Saresy * Magnatic Partitia Inspection
* Eddy Curremt Testing + Digital Hardness Testing + Dys Penatrant Testing + Rediography imspection + In-situ Metaliography
+ Posdtive Material identification (PMT) + Helium Lash Testing + OF Thihness + Matsrisl Segregations « Prs it Post Heet Trestment
+ Boroscopy, Fibroscopls & Videowcopic = Ferrits Measuremunt + Surtecs Roughness + Metallurgical b Enginssring Conaubting

v Approved by well known mipection Agenciey and Reputed Usery

www.panam.in




Helium Leak Test Reports For Fittings & Valves

oS awacswoas rowamaa ™ SCIENTIFIC TECHNICAL
TeL 27 . NDT SERVICES

Call - SEFOOETIEY - BAZ0DETEES

Email: stechndtifigmail com

CLENT : Fanam Engneans, Fiabsie, Wi Mumbs Report Mo 1082718-18
CLISTOMER: ISR0 Proulsion Cemplax D 22 & 23,03 X010
Ref PO No. - IPRC-PUR- X BE0ZIITORN PO Date 31122008

Lowk Faie

iittisseen

bt

=
=

=

+ Speciised Servicen in NOT : Utirasonic Fiaw Detection » Uttrasonis Thicknsss Gauging Survey = Magnetic Partichs knspaction
* Eddy Current Testing + Digitsl Herdness Taating + Dyw Panetrant Testing + Radiography inspection + in-situ Metaflography
* Posktive Materiasl identification (PR « Hellum Lask Testing = DF Thickness + Materisl Segregations * Pre b Post Heat Trestmant
* Boroscopy, Fiwoscople b Wideoscopic « Farrite Memsursmant - Surface Foughness « Metsilurgicsi B Enginssring Consulting

+  Approved by vwell kngwn supection Agances ard Nsputed Ly

www.panam.in



Helium Leak Test Reports For Fittings & Valves

DATE 09-01-2019

@ MANOJ INDUSTRIES, = "o

NAVI MUMBATL - 400 703

FPAGEND. | 0l of02

HELIUM LEAK TEST REPORT (VACUUM / TRACER GAS METHOD)

Custnmes M5 Panam Enginesrs Led,, Mumibal - India

Inspaciing Authariy M. Panam Engineers Lid., Mumbal - India

Project / Customer : 5. Ol Indiia Lt PO Number 7120597 /1FS Dtd. 12,/10/2018

Product | Equipment Desciption | Stainless Steel Coupling (Size : %" NPT - Male, 2" Long) |aty: | 02 Nos.
Hab Numbser, ot Applicable

Draaring Mo, Fanam Fart Number - PHLN-88-55-LT

Material of Construction: Stainless Stesd AT 316

Job Bémension's | Thickness :

s per Approved | Pamam Englneers Lid,, Drawing,

Rederence Standards / Documents ¢ | ASME Sectian V Article 10, Edion 2010

Scopa Hulium Leak Testing of Skairdass Stoal Mipple |15 NPT = Male, 27 Long) by Tracer Gas f Vanasm Mathod,
Hetium Leak Test Proc. No. A per Standard Helium Leak Testing Procedure.

Evamination Stage After Firial Asseritiy B Soccesshd Hydioe-Test. | Helium Test Mode Nacuurm Methed
Accaptable Limit A0k 10" stmerfiec. Date of Examination 050 f2008,

Tt Comgdition ; After Successtul Frawmatic Strength Test of of Stainless Steel Nipple (152" NPT - Male, 2° Long)
HELIUM LEAK DETECTOR EQUIPMENT DETAILS ;

Mike ALCATEL ADOVEN, FRANCE ASM 310

Helium Leak Detector Serial Number : HLOA 501032 Helium Leak Detecior Part Number ESAADDOOMMES
Rteyaired Hellum Leak Detector Machine Sensithvity - 10" atm-ecisee.

Actual Heliurm Leak D

Machine Sensitivity used for Leak Testing :

500 107 atrrtr)uee,

HELIUM LEAK DETECTOR CALIBRATION DETAILS AT THE START OF HELIUM LEAK

TEST:

Manufacturar

M5, Cincrmat] Test Syvtems, USA

Model Number :

SGPHKFIS

Calibrated Stad. Leak 5. Mo

GO1062

Calibration Cartificate Mumber :

Callration Dats : M7 2018 Nyt Callbratics Due Date : IE2019

Deplation Rate 10,1% par Year Temp. Coafficent A,0% par Deg C

CALIBRATION COF HELIUM LEAK DETECTOR LEAK RATE VALLE ol

Leak rate af calibrated Lezk = In Viosum LEEu b hr 58 n Mauum

Target Leak Rate - In Vacuum 1310 mbar lr { s8¢ i Yacuum

Actual L rate cisplayed on Hefiumn Lesk Detector Sensing Calibrated Lest in Vacuum Condition Laxi0® mibar ltr f 3¢ in Vacuum

Background Leak Rate Vakse = In Varuum S4x0” mbar lir { 3¢ in Vacuum
ACCESSORMES | EQUIPMENT DETAILS

Tracer Gas | HELILIM A5 (90 995% Pure or 45 Grade Gas) | Tracer Gas Concentration | 99.9595% Pure Helium,

TYPICAL SKETCH OF THE STAINLESS STEEL NIPPLE = SIZE - %" NPT (MALE), 2" LONG.

—
.\ n.r.n;;\\

e CONEIMLEtION Sheet

IS

| D-17/5, Sahyddri CHS, Plot

ctor E,Wa Mavi Mumbai — 400 705 Contact Number ; 98201159880 / 9820718001 |

www.panam.in




‘ Helium Leak Test Reports For Fittings & Valves

[B<3] MANOJ INDUSTRIES, =" Soo™

NAVI MUMBAI - 400 705 e

HELIUM LEAK TEST REPORT (TRACER GAS / VACUUM METHOD) - CONTINUATION SHEET
MEASUREMENT OF SYSTEM SENSITIVITY AT THE START OF THE HELIUM LEAK TEST :

0 | Background Reading displayed an HLT during Test with Standard Leak Valve Closed. A E2x 0™ atm-ctfser
02 | Leak Rate of Calbrated Leak B 13z10" am-ctfsec
o mﬁmﬂu wwmmm e compenent G 75 ¢ 10" b i
¢ | Respanse Time T <10 Seconds
05 | Duration for Stable Readng b *10 Secands
06 | Initial Systerm Calibeation Factor |15 IESF = {B{TC-4} 1 -
HELIUM LEAK TEST RESULTS FOR STAINLESS STEEL NIPPLE [SIZE - %" NPT MALE, 2" LONG) TAG NO. 01 :

01 | Background Beading before start of Helum Laak Test | E2xi0" atm-ctfues
07 | Maximem Leak Rate Observed sftar 10 Min Hold Time. W BZx 1" #m-clsec

03 | Actual Maimum Lesk Rite WX} 2 ICSF 10 i stm-cefier
04 | Allowable § Acceptable Helum Leak Rate - 400 x 107 Hm-crfser
HELILIM LEAK TEST RESULTS FOR STAIMLESS STEEL NIPPLE (SIZE = %* NPT MALE, 2° LONG) TAG NO. 02 :

01 | Background Reading before start of Helum Laak Test ¥ 62k 10" am-ct/ser
02 | Maximan Leak Rate Dbservad sfter 20 Min Hold Time, W Arean™ m-crfses
03 | Actual Masimum Leak Rate [W-R) v KCSF 20z 10" -5
04 | Allowable | Acceptable Meliem Leak Rate = 4000 10" smm-cofsec

RESULT: - THE OBSERVED HELIUM LEAK RATE ARE WITHIN THE SPECIFIED LIMITS OF 4,0 X 10” atm-cc/sec.
HELIUM LEAK TEST OF STAINLESS STEEL NIPPLE, SIZE - %" NPTM, 2" LONG |QTY - 02 NOS.) FOUND SATISFACTORY.

néf'&ﬁ

LT PERFORMED BY [ASNT AT- Lewel-2) WITHESSED [ APPROVED IY
MANO INDUSTRIES, NAYY MLUMBR] A/, PANAM ENGINEERS LTD,, MUMBAI

Enel :
1. Caftbration Certificate for Vacuum Type Helum Callbrated Leak.
1. ASNT Level M Certificate of Mr. Subbash Bobwar

| D-17/5, Sahyadri CHS, Plot 50, Sector 8, Sanpada, Navi Mumbai - 400 705 Contact Number : 9820119880 / 9820718901 |

www.panam.in



‘ Helium Leak Test Reports For Fittings & Valves

LJ!?TH RVA

purvainspection.com

TEST REPORT - HELIUM LEAK TESTING

Rport o PITS/OTRa1 lﬂwm G-Iy 208

1=l LPSC, 15RO Tasting Equipmem LEYBOLD QAMDRT
r-ll'lﬂﬂill' FAMAM FRGINEERS LTD Cafitrient Loga 17480

Ihn-. ::r-.-u-';--:-ﬂ iCoie [ Starcsard | 1SR0 spectficatian

e Lsai Flnbe 1000107 n2d oo/ &
it boxdy-honnat joint,gland seal, sos

Dboorved Losi Waiuo

=27 x 10" std ccis

Clags

ASTM A

|MAX

SOBAR

|PHV-SB-5-06-MF-G

A
Wi Needia Valve -

comAR |PHV-SB-S06-MF.C

Tha Holium leak rate obsarved was within

{Note - 1 std cofs = 1 mbar Vs = 0,1 Pa m3/s = 1 (atm) ce/s = 0.76 Torr Ua)

limit

Manutscturer

Inspection Autharity

| www.panam.in




Helium Leak Test Reports For Fittings & Valves

REPORT MO, | ML/PEL/2019/01/205

MANOJ INDUSTRIES,

DATE o8-01-2018
NAVI MUMBAI - 400 705
PAGEMD. | Olofod
HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD]
Custnmer My's. Pansm Engineers Lid., Mumbai - lndia
Insgecting Authority s, Panem Engineers id,, Mumbai - india
Cistomer | Project : Ms Ol india Lt
TABMLESS HEEDLE VALVE

vt Bk Doty ;Anmiﬁﬁnf:mrm~m | O ]'“"’
lab Numbar, M5 Ol india Lid., PO Wamber 71 20557/0F5 Oed, 13/10/2018
Drawing N, Fanam Needis Vahe Part Number ; PRY-LIB-5-C2-FF
Materlal of Constnaction: Sraindiess Steat AIS1 116
Thickness ; Mot Aggiicable
oo At ASME Secsian V¢ Article 10, Edition 2010,
Seope Hedium Lesk Testing of Needie Valve {Sie - 1* NPT Female|,
Helium Leak Test Proc. e #is per Standard Hebum Leak Testing Procedure.
Exarniation Sape Mfter Firal fusambly and Preurmatic Testing, | Hellum TestMode | DETECTOR PROSE METHOD.

Limit 1% 10" sid-refsec Lmdm 08012019
e R commser b atecn ] S e
Make ALCATEL ADIKEN, FRANCE todel ASM 310
Hallum Leak Diebecior Serlal Mumber: | HLO1501032 Hefiem Leak Detector Part Mumber : | ESARIDICAMNSA
HELILIM LEAK DETECTOR CALIBRATION DETARS |
Manufscturer Ms. Lsco Technolagies, USA Weadel Mumber : M1 L0811 1v3a
Callbrated Stad, Leak 5r. Mo, | 14827 Caliration Certificate Mamber : FI0455
Calibration Datn : 10/04/1018 Next Calration fus Date ; 1004/ 2019
Bepltion kate 1% per Year Temp. Coefficient 01 per Deg .
CALIERATION OF HELIUIM LEAK DETECTOR AERK RATE VALUE
Lk rete of eadibrated Leak Logs 10 e 23'L mibsar It | e
Caleulstid Leak rate srrived after considering above Deplation rate of 0.1% year L0788 10° mbar It | see
Calculated Leak Bate armved after consitering abowe Temp Coefficent of 0.1% per Deg C. 1087 0 10" a1 32 mbar i { sec
Uncertainty abtur age and lmparaturs coerestinn s per callbrasion certificatn £ 8% Lox 10t ie 107 0 1t st 30°C mbar ltr | 5o
Leak rate displayed on Helium Leak Detector Sensing Calibeated Leak in Vacuum Condition L2xig" a3 T misar It | see
Machire sensithity & recorded on HLT 1N VACLUM MODE soxip™ st ltr { see
SYSTEM | SNIFFER PROBE CALIBRATION DETARS :
Manufacturer Mfs. Laco Technolagies, USA Model Number : | CMSL9.0630080/4

Calibrated Stad. Leak Sr. No.
Calibration Date |

L
12/04/ 008

ITO4EE
| 13/04f2010

Duplation Rate | Mot Appkcable Tamg. Coafficlent 0.1 per Dag C
SYSTEM CALMERAION DETAILS : LEAK RATE VALLE UNIT
Leak rate of Sniffer Calbrated Leak § 215 Deg C 3.5 10" @ Hollum Inket Pressure of 50 psig | mbar ltr | sec
Calculated Leak Rate arrived after corsiduring sbowe Tamp Coafficant of 0.9% per Deg £ !ﬁam"n!znqr_ mbar Itr | sec
Wneertainty aMer age and Mamperature coerection & per Calbration cerificate 2 10% 345010 to A1 % 10" 1 32 Deg . mbar ftr f st
Leak e displayed on Hellum Lesk Detecine Sensing Calibeated Lesk by HLD Snilfer Probe, 342107 @ Hellum Inlst Prassure of 50 psig | mbar Ite [ see
Respanse Time © [ <1 Mienste.
Retu: Alices noied Ao (ime & cerhwrd afim keeping 5aifer Probs Dadeored Lask wity Vi of L o J0-5 mdar b s wth el Bessrvols (Mlled ot & g gretuns) b kept i emilic sskara of
_Polyeres g 59 be et $ar HUD Eachusger Tert for ches teni Haid e of 13 br vimiier to e U-Tuse il ]

ACCESSORIES | EQUIPMINT DETAILS

HELILM {33.505% Purs or 4.5 Grade Garl | Trater Gas Concentration | WO Heum. 0000
Soaking Time Mnimurs 30 Minutes
Time & Atm. Room Temp | 4.30PME 30Deg C

Time & Atm. Room Temp. !_!'.'IPM&IID!I'_

www.panam.in



‘ Helium Leak Test Reports For Fittings & Valves

REPORT NO. | MU/PELS2019/0d,208

[F=3] MANOJ INDUSTRIES, “.." C0.

NAVI MUMBAI - 100 705 =T Fm

HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD) - CONTINUATION SHEET
TYPICAL SKETCH OF PANAM NEEDEL VALVE :

—
R
Mt

-

MOTE: PLASTIC HOOD WRAPED ON TEST LOCATION AND KEFT UPTO MIMN. 30 MINUTES AFTER PRESSURING WITH HELIUM

SR fo—
Agaiieg befoe 180 Helpn
ol Helim Lanh Tk Rk Bk
ot k) o osfineh
. [
m;fﬂ"f& »53'.?:'“ M et oasiot=20x10"
;'Z'”;,:i"“.";' 53'."!.}“’ “| 2rxwt 11u10° asxi®=40% 10"
RESUILY: - HELIUM LEAK TEST OF NEEDLE ut‘u‘emmmmummmtm‘nmmt

WITRESSED [ APPROVED BY

M5, FANAM ENGINEERS LTD., MUIMEA

1 Callration Certificate for Vacusm Type Hellum Calibrated Leak,
1 Calibration Certificate for Snifffer Type Helium Calibrated Leak,
3. ASNT Leved I} Cartificate of Mr, Subbash Bolwar,

D-17/5, Sahyadri CHS, Plot 50, Sector-B, Sanpada, Navi Murnbai — 400 705, Tel ; 9820119880, E-mail : prasoma@yshon.com |

www.panam.in



Helium Leak Test Reports For Fittings & Valves

@] MANOJ INDUSTRIES, | =0 wrommm

NAVEI MUMBAL - 400 705 i, S iy

HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD)

Custamar Mys. Panam Enginears Ui, Muwmbai - indis

Inpecting Authariiy Mife. Pansm Engineers Lbd, Muwmbal - inda

[F | Projeci | Ms Erahne Englopering LEC —Russls
STAMNLESS STEEL MALE CONNECTOR ¥

Preduct § Eamt Description MATERIAL ~ AIS] 118, amy.o 316 Mos.
SAZE | JAMIN O X 127 WPTMA

Jok Mwmber, Mis. Krahne Engineering LUC - fussia, PO Number 260070716 Did. 12/08,/2018

Drmusing Mo MAKLE COMMUCTOR Part Mumber : PMC-W12-8M-55

Makerisl of Corstruction: Stamdess e NS 316

ikl & Mt Asphcabls

Aelerence Sandards | .

7 ASME Ssvlinn V Arthce 10, Ffftion 2000

esumanis

Soope Helium Lesk Testing of MALE COMNECTOR 20k 00 177" MFTRA

i Lok Toad Proc Wi, A4 par Standard Helum Leak Teting Procedure,

Eummminaiion Stage Afer Finsl Assmbly and Primamatic Testey Helium Test Mode DETECTOR PROBE METHOD

Acepinbis Linsit 1 X 1 mid-ecfine Dute of Ezaminwtion | 25-08-3010

HELFUSA LEAE DETECTOR EQUIPRENT DETARS
ke | ascariL aniis, pance | macded T

ialium Laak Detactor Serisl Numbes : | HLD1SG0037 | aliure Laak Dutactor Part Mumber | | BRANCCCRBS

HELIMA LEAK DETECTOR CALIBRATICHN DETAILS |
Manutsciner M. CINCIMMATT TEST S¥5TEMS SNC. il M urrdonr OGP HEF IS
Callbantedd Staad, Loak 50, No. | - Coblsrtien Cartiicabe Nurssber ; SO10622
Callbrniicn Date - INMTII0NG Mext Calibrstion Due Dals 67000
Duplation Rats 1% piet Year Taemp. Cosffickent 4 (7% per Oeg C
| CALSMRATION OF HELILIM LA DETECTOR LEAK RATE VALLE

ek rate of calibrated Leak 13m0 ) 310

Calcidateil Lsak rate arvimd allad aal '_lhn’l&&bimrll:rfﬂlﬂ:l- !.1141:1_!]" rekar i/ iec
Calcudated Leak Rate arvived atter considering sbewe Temp Coelfickent of 0.1% per Deg C 1318 10"l 36°C. mbar Ik / ves
[ d o Helum Leak Detector Sensing Caliwatad Loah in ¥a Condition 140w 20" s BE°C mbar It sec

u:hhrwnmddmnnnvxuuum S50x10" mkar i | ine
SYSTEM | SRIFFER PROBE CALIDRATION DETAILS |

Wanufsriumr MAfe CINCINMAT TEST SYSTERMS i Model Mumber : GPHCFDY
Calibented Stacd. Loak S¢. No. Calibratinn Certficats Mumber - Go10A
Callbeution Dube - 28/07/2019 Niet Cxlibration Duss Dt ; 2000
D pletion fate | 0L1% per Year Tanp. Conffician A,00% par ey C
SYSTEM CALIBRAIDN DETAILS | LEAX RATE VALLIE uNIT
Lemh ral= of Bnifer Calibrated Leak @ 216 Deg C S5 10T Fghuum Inlgt Prawirs oF 50 pig | et 17 J va¢

Calrulated L=k Aate avived sher congidenng alsses Timg Coslficaent of 0.1% par Dag © u:m"'n.uuur_ “"b'"H"'f’“
v aftes mge mnd correction & per calibrakion dicane & L% mx:nrmuum"'.tungf_ mbar 9§ iee

or Helum Leak Detecior Cabbewied Leak by HLD Snifler Probe. 34w 10" @ Holum Inlet Presuse of 50 peg mbat e § see
|_Bmsponas Time : [ <3 Minaste,

Tiare Rhame watid Brsjait ias n devbed alle hevpiag Vadie Frabe [ aiested Lesk mf Yowe o 00 0 B rebar 1 vn et b Arpre (et s 0 gug preminie) u Ger e ek vk o
Ve o ol P T Torat B Sher Vvl Hunlel firwn pf L8 b sl o w111k ol Hefhar Lagh Cwimniis Tout Cambties

ACCESSORIES [ EQUFMENT DETARY
Treosr Gas HELILIM [55.995% Pure o 4.5 Grade Gaa) Tracer Gas Concenirathon A0 Helisn.
Fest Prassre gl Soking Time M 10 A
Hufium Filling Dats I3 01 Time & Abm. Room Temp | 10.00 54 B 36 c
Hellum Test Date ml? Tima & Atm. Aoam Tamp. E5.00MM K S Deg ©

Lk rate

| www.panam.in




‘ Helium Leak Test Reports For Fittings & Valves

@ MANOJ INDUSTRIES, 0o e

NAVI MUMBAL = 1040 7035

PAGE MO, Bk efOz

" HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD) — CONTINUATION SHEET
| TYPICAL SKETCH OF PAMAM FLANGE ADAPTOR:

NOTE: PLASTIC HOOD WRAPED ON TEST LOCATION AND KEPT UPTO MIN, 10 MINUTES AFTER PRESSURING WITH HELIUM

Hulbum Leak Exis
arling o i [rn—

|08 talnaw Promurs || [
surmg Lask Tastng :

B (B8]
Body and End et Ebe. 11 % 1ot 13x10% P 10t = 2.0 107 1s 107

[t

RESULT: - HELIUM LEAK TEST OF MALE CONNECTOR ARE WITHIN ACCEPTABLE LIMIT OF 1.0 x 10° M'H-{EISEE.

=]

(/IJF‘:- r~'-'.-|'" a-»ll _HH‘:".__"
BONYAR £ |
5 - m;mnﬂ . }

MS. FARAM ENGINEERS LTOLPRANTY —

1, Calibration Certificate for Vacuum Type lefum Calbrated Leak.
1, Calibration Certificate for Sniffer Type Heliam Calibrated Leak.
%, ASNT Level B Cevtificate of Mr, 5ubkash Bolwar,

0-17/5, Sahyadri CHS, Plot 50, Sector-8, Sanpada, Navi Mumbai — 400 705, Tel : 9820119880, E-mail ; pr

www.panam.in




Helium Leak Test Reports For Fittings & Valves

REPOSET MO, BALSPELf2009/09/ 147

MANOJ INDUSTRIES,

DATE 23-{5-F1W
NAVI MUMEAN - 400 705
FAGE MO ol of 02
HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD)
[ Pel's. Fanamm Engi Led .. Mumbai - india
inspecting huthority s, Pamam Enginesns Lid., Mumbsi - india
0 | Pregect © Pls. Hrohne Engi ing LLE. — Rimasa
STAIMLESS 3TEFL FLANGE ADAPTOR
Praduct § Epmt Deactiption MATERRAL — ARSI 316, aky. 72 Now,
SIDE : LEMIM 0D N 17" N 25008, KT
Inb Bumbar. M. ke Engineering LLC - Russi, PO Muenber 26001716 Dad. 12/08/2018
Drawing b FLANGE ADAPTION Fart Mumber © PRLAMLT: FOE FSO0-RTI-SE
Material of © iy b Shewl AL 010
Thickness : Mot Aplicalile
‘Asferance Standards f
i AEME Sectisa W Artiche 10, Edition 2000,
Sope Wi liam Leak Testimg of FLANGE ADWPTIOR LIMM 00 ¥ 102 X 75000, KT
Hakiam Lask Test Froc. M, R per Standied Helurs Leak Testing Procedurs
Laamination Mage Afver Famal Ansambly antd Preurnatic Testeg, Haliums Test Moda DETECTOR FROBE METHOD:
Azceptable Limit 13 10" s oofeec Date of Examination | 13091019

HELILIM LEAK DETECTOR EQUIPMENT DETAILS |

Mska [ ALCATEL ALXER, FRANCE [ Model [ Ama10

el Luak Dwtecior Seral Mumbsr | HID1500032 | Ml Losk Part Bumber ;| ESAADOODMM 52

HEPLIUM LEAK O TECTEH CALIBRATION DETAILS

M CINCIMNATI TEST SYSTEMS W Maiztlel Mamber © SEPHKFIS

Calibration Cerfficate Mumber : GOION22

IBfoT e Next Culsration Due Dube IefOanen

0. 1% per Vi Temp. Conlficlent A0 i Do

CALIBRATION OF HELIUN LEAK DETECTOR LEAK RATE WALLE UHIT
| Leak raie of ciibrated Leak 13210 PLET misar ftr { see
Calculatesd Leak rate armved after considering above rate of 0.1% year Lad gt mbar bt sec
| Calculated Leak Rate sreived sfter comidering sbow Temp Coeflicient ol 0.3% por Deg C LALH 0 107 at 36°C. mbsar bt { see
Leak rate displayed on Helum Lesk Debecior Sensing Calibrated Leak i Vastuum Condition 14w 10%m 367 mibsar It [ vec
Msching semaitivily v recorded om HLT 6 YACLILIK BAOOE S.0x 10t mibar fbr [ sec
SYSTEM [/ SAFFIR PROGE CALIBRATION DETARS ©

R/ COMCTMMATY TEST SYSTERS,INC. Wbted Niseltees | BGRHEE 2%

. Cablrn thon Certilicate Numsber | GO

IBMTIE0S Hewt Calibrwtion Due Dais | 200710

1% per ¥ear T, Coetficent A% par Oug £

T LEAK RATE WALUE NI
Eizal e of Sniffer Colibrated Lesh @ 21,6 Deg £ }.m_;HI!\_.F;AI_NMHPWdﬂWmH miar B [ o

Calculared Leak Race amed after comudering above Temgp Cosflicent of 0.1% per Deg C 36210"at 32 Deg L mlbar By { sec
[T ,lhmlndmmum_?lbmmrﬂﬂﬂfe_tm Iﬂtlﬂ“‘lﬂlﬂllﬁ‘ﬂﬂh!t. Feilar B [ e

Leak rate displayed on Melum Lesk Detector Senaing Calibrated Leak by HUD Snéfar Probe 2,45 10" @ Hulus ket Provuuis of 50 paig | miur 21/ e
% s

[ Ui & i 16 habng e Prote Cibbiaied Uik with Vs of L o 105 i 317100 wiTh el Reierandr [Fliee 11 50 pog s | e i i iar volem ol
o R Ml i Vo b sl firser il 3 B e e mmdires.

ACCESSORIES [ EQUIPMENT DETARLS
HELILUR |95 955% Pure or 4.5 Grade Gas) A00% Fmbium,
Tigicm’ winimum 10 Kinale
03019 14.00 "M & 35 Deg T
1383010 15.00Fh & 36 Deg ©

—rener: NGNS Shast

B-17/5, Sahyadri CHS, Plot 50, Sectar-8, Sanpada, Navi Mu'rlbul—l“t_ﬂ z E-mall : prasomafvahos com

/-“*:{L I -“.m

| www.panam.in




‘ Helium Leak Test Reports For Fittings & Valves

[Beil] MANOJ INDUSTRIES, | "5 00

NAVI MUMBAIL = 100 703 PAGEND, | G2efnz

HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD) — CONTINUATION SHEET
TYPICAL SKETCH OF PANAM FLANGE ADAPTOR: |

| NOTE: PLASTIC HOOD WRAPED ON TEST LOCATION AND KEPT UPTO MIN. 10 MINUTES AFTER PRESSURING WITH HELIUM

PR r— Vintnies Lassh Rty
Nowding befoen start | Weading olssrved Yisipialy
of Mol Lysk Tont |  during Lask Testing Fale

) b5t Eatilwes v b Lask Exas
LLoa ]
& L]

Bady and Ered loints £1e. Lann® 13 %10 aiwit®=1.0x 107 1x10*

RESULT: - HELIUM LEAK TEST OF FLANGE ADAPTOR ARE WITHIN ACCEPTABLE LIMIT OF 1.0 x 10 ATM-CC/SEC.

=

™ )
ot b BOMAR :;‘
b

+
Cf PERFORMED 67 [ASNT AT- Level-2)

MAND] INDUSTRIES, NAV MUMBAI

Emcl
L mwmm—mu&mwmh
7. (Calibration Certificate for Sniffer Type Hefium Callbrated Laak,
% ASNT Level Il Cerificate of Mr. Subhash Bobwar,

www.panam.in



Helium Leak Test Reports For Fittings & Valves

MEPGRT O, | MLPELTO19/08145

MANOJ INDUSTRIES,

NAVI MUMBALN - 400 705

DATE TI-05-105

PAGE NO. o1 el 03
HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD)

[ Wn. Pamam Engil Lid., Myentai - india
inupacting Authority Wi Paraaims Engineers Lbd, Miamtal - s
Curstaareer | Frojet - My Kredhme Engineering LLC < Runsia
STAMLFSS STREL MONDFLANGE TYPE SNGLE BLOCK AND BLEED
Preduet [ Epea Descrighion BARTIRIAL - &IS1 310, . 14 Mot
SIZE : 1/2" % 1500 & ATF A 1ZMM 0D X LfA"WFTF VENT <
Ik Musber. My Krohne Enpineering LLE. — Ruasia, PO Muember 601,01 T16 Dd. 13/08,2018
uwing Me. AR LARGE TYPE SINGLE BLOCK AND BLEED Part Mussiser - PSBE: NE-55-01- 15 T5W00-R 111 184
Ratmrial ol Conatruction: Sraindess Steel AISI 310
Thickmess © Nw'-lgil_llc::ﬁ-
Asberance Sandurds |
7 ASMAE Section ¥ Articis 10, Editan 2010
Meluen Losk Testing of MONOPLANGE TYPE SINGUE BLOCK AND BLEED, SITE | 1/2" ¥ 2500 0 WTI X 1Z6MM OD & 1AA"NFTE
oy VENT
Halum Lesk Tesl Proc, No, A e SEsrcfard Vinloen Laak Teting Procedure.
Epameratinn SEage aulemr Firal Ayseenibdy and Preumats Tegting Helium Test Mods CETECTOR PEORE METHOD,
| Areapanble Limi 13 16" idcejame Dwte of Examination | 23-08-2010
| HELIIM 30K DT ETOR EQUIPMENT DETAILS -
Make ALCATEL AINXEN, FRANCE Mhodel Ash 210
Hallum Lesk Detecion Sarisd Numbsr ; s oLl Hilinirn Leab Detecbor Part Numbsr | BLASIEOORMLISL
HELILIM LEAK DETECTON CALIBRATION DETAILS =
anufaciursr Piy's. CINCINNATI TEST SYSTEMS, I Model Mumber ¢ WIPHEF2S

Calibration Ciilicate Numslsr |
Bl Calilaratien Due Date |

Callbewied Siad. Leak 5. fa.
Calibrwtion Dane |

anjarfann

Deepation Rate BA% pet ¥ ear Temp. Coslficent 0% per Deg L.

CALIBRATION DF HELILIN LEAK DETECTON LEAK RATE VALUE 1 unn
| Lesk rirte of calitmated Leak 13510t 2LEC

(Caloulated Leak rate arrived sfter considesing abeve Degletion rale of 0.1% year idda gt mbar lir [ e
Catenslated Louk Rare wrived abter conuderng above Temp Coefficiest of 0.1% par Dag © 1388w 10”7 at IFT. ek ftr | ves
| Leak rate displayed on Hibum Lesk Detecter Sensing Cabbeated Leak in Varuum Condition Lz 0% m AFC et It e
Machine sensiviby a5 rocorded on HLT N VACULIR RGDE 50104 Fnbar I [ et
SYSTEM [ SNIFFER PROBE CALIBRATION D TalLY ¢

Fpmdartures /. COMCIMBEATI TEST SYSTEMS, INC. Wadel Wumber WGPHIE 25
calibrated s, Leak &2, Mo, | Calibrution Cartificats Mumbses | GOLMIY

Calibration Dats | mforfale Mext Calibration Dios Date @ it erle]

Duepletion Rate 1% e s Tamg. ComHichent A.0W par Dng

SYSTEM CALIBRAIIN DETARLS | LEAK RATE VALUT [
Leak rate of Seafier Cabbrated Leak @ 716 Deg © 35 5 10" i@ Heltum Inket Fressune of 50 gy mihar 1r [ 1o
| Caleulwto Lask Ride arroued wfter considering shove Temp Cosffcant of 0.1% por Doy © 35830 st Fr Do e mibist Hi [ e
mmmwmmuﬂIWMEm NA5 K 107 b0 k.21 X 50 a2 13 Dew C mibar Hir [ e
 Lieak rate disgiayed on Heliim Leak Detector Senvig Calibrabed Leak by HLD Sndfer Probe. Sd w10 @ Hebum inket Pressure of 50 palg | mbar br § sec
" Tirma ¢ [ <1 Muste,

hl-*__thﬂ*h-mhh

mﬂ ﬂ-#u U e e et el Aty U 0 5 o, s B b e e 6
Tidus Fmari

HELILIM (35.555% Pure or 4 3 Grade Gas)
Te Pressore 7 kg’ Seahing Time Minimum 10 b e
Heliiies Filimg Date At L] Time & Atm. Room Temgq 10.30F0 B 36 Dag C
T/08,2015 14,30 PM B 36 Deg ©

Rk

@‘R iy u

b "-l""r |11D‘E

| www.panam.in



Helium Leak Test Reports For Fittings & Valves

[e3]] MANOJ INDUSTRIES, 5" .

NAYI MUMBAI - 100 7035 PAGENO. | 02nfon

HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD) ~ CONTINUATION SHEET _
TYPICAL SKETCH OF PANAM MONOFLANGE TYPE SINGLE BLOCK AND BLEED:

NOTE: PLASTIC HOOD WRAPED ON TEST LOCATION AND KEPT UPTD MIN. 10 MINUTES AFTER PRESSURING WITH HELILM

L T ki Laat Rane
gy betary pimt | Mwadiag alesres '.-_.:‘ ""I- hasmpimbla
sl e}

a . ]
mm;ﬂ“ﬁgég L1 e 120308 o1asrd=10%1i07 1a 184

Body, Bonnet, Stem and End Laxao® 13w 1® u '
Joinas Bre. - SR, NO. T0SPE1149 oreaer®=20% 100 1x10*

M onnet L]
H;Er\:-mu:.':'!;:i‘n: e e a1t =1.0x10" inio?

Rody, Bonnet, Stem and Eeed 1ax1r* 17 10% = a
oty Ebc. - 1L MO 1E0RPI1151 atei0®=10x10 1m0t

e Aty | el 02x10%=2.0% 107 1x10%
Body, Bonmet, Stem and [nd Lia® L&z 0%
Sints 1 - S MO 1B0RPI1153
Body, Bonmst, Stem amd End rixo® 12x10"
Joints E1c. - S8 MG, 1B0PI1154
Body, Boneet, 39em sed End 11x16® 12 win®
Joinks Ere, - S5, WO, 1909F31155

mmn;mm L 13wt naxiot=20% 107 1wig®
pem e ierennd [ 15¢10° 7 paxic*=40x107 1aant

Body, Bonnet, Stem and End Lixao® LA i
Joirds Bt - SH. NOL 1900031158

&
g | e e Rt d e 12430 a1xio=10%10" 1s10

g3x10*=30x 10" 1230

01=0*=10x10" 1n a0t

'_.n"

4

< 01xig®=10x 107 is ot
o~

11 odeio®=3.0x107 1x ot

Body, Bonnet, Stem and Frd LR ol T
B Et - Sl N, 190931160 13x 1% oxe10*=2.0x 10 1t

m'llk_-slm:l.:; 11kt 12 10% Y pawio*=1.0x107 1w10®

RESULT: - HELIUM LEAK TEST OF MONOFLANGE TYPE SINGLE BLOCK AND BLEED VALVE ARE WITHIN ACCEPTABLE LIMIT
OF 1.0 x 10 ATM-CC/SEC, -

www.panam.in




‘ Helium Leak Test Reports For Fittings & Valves

[@] MANOJ INDUSTRIES, o e
NAVI MUMEBAL -400 705 PAGENG. | onofem

HELIUM LEAK TEST REPORT (DETECTOR PROBE METHOD / SNIFFER METHOD) — CONTINUATION SHEET

}zﬁé"" w :‘-"i' ‘
it e
\ e

L

WITNESSED | REVIEWED BY WITNESSED | APPROVED BY
W/, PASAM ENGINELRS LTD PRANTL WS, TUV INDIA PYTLTD , AHMEDABAD

Enck

L. Calibwation Certificate Bor Vecuum Typs Hellum Calibrated Leak,
1 Calibration Cemificati for Sniffar Type Helium Calibrated Leak.
3. ASNT Level || Certificate of Mr. Subhash Bolwar,

0-17/5, 5ahyadri CHS, Plok 50, Sector-8, Sanpada, Navi Mumbal = 400 705, Tel : 9820119880, £-mall : prasoma @yahos com _]

www.panam.in



Llyod’s Type Approval Certificate For Tube Fittings

|_ Lioyd's

Register

Type Approval Certificate

Theis s fo certify Bt the underioled predfuct(s) lagfuve beew fested with sshfciony resulls in accondarce wifh fie
relevart pequiresnernits of e Lo ‘s Begplster Type Approval Ststes.

This cevtificate s ssued to:

FRODUCER Param Engineers Ltd.
PLACE OF Survey M. 192, Mear Sujal Agro, WH-5, At & Post - Piludra,
FRODUCTION

Taluka-Prantiy, District - Sebarkantis, Gujarat - 383120, lndia

DESCRIFTION Stamless steel double ferrule compresson type tobe fittings. inch
and mstric sizes

TYFE PAMNAM Tube Fitting
APPFLICATION High pressurne fube connections for use In marine, offshore and
industrial piping systems with hydroulic system fluids, foel o,

lsbricating oil, fresh water, salt water, sanitary, gas, steam and
condeimibe,

Uoyd's Register's Rules and Regulations for the Classification of
Ships, Part 5, Chapler 12 - July 2017

ASTM F-1387-902012): Standard Spectlication for Perfarmance of
Piping and Tubing Mechanically Attached Fittings

17 /10025

27 November 2017 ﬂ/":";mlf,:g ;.::_

26 Novernber 2123 et et e

Rl By (ievn Lries

Sheet Tafd M, Terashita
Yokohama Technical Support Oifice
Lhovd's Register Group Limibed
Liewad"s Register Group Limited
JTA T0F, 2-3-1, Mumtamine, Nishi-Ku, Yobohama , [APAN
LioryT 1 P (g e
W i reprriien o Loyl Megries sy
Lhwyr s it g Lprmtingl, iy affiies ardd sy s by mnpeclse nffcsn, srpfope of sgenks s, midvitkety s dilechly, seiered b
on it e an thee “Licydd's Bergivier’. Lboypd™s Feghoiey e no sesganhilty and thall rot fe Labie o any peon for sy o, shemags o sayso
il by reilince on the arlormation of adeine =) thin dodumen of Bownoess iided, usies, Tuel penon B signed @ condracs et e srimacs Ligpes

Epgeinr eniey For T piivtion of T Infommaler or adcn and o That Qe any senesbey or katekty i aucasively on S DT and condiions s o
i T i

Frig i o oy ol o it @t b f pered ol gy susiiat oo aefiigey e e ooy el B st e S
SALTE P el B bl befel B Loy b Bt Pad alig0is! slacWain 54 0mied seshedil ahad of mdli pisnEs

www.panam.in



Llyod’s Type Approval Certificate For Tube Fittings

|_ Lioyd's

Register

RATINGS Irmperial Tubing-

I HSIN wn TSR

LT[ S0 b 10208

LFL ANN B LR

3w 000 b HOTKD

T FHN b i, S

L ZAD b 4,300

LT o 2500 b 1 SR

T 24N b 5N

T 2000 b 4 5K
r ZAM LTI

Metric Tubing:-
Tube O.D{rmm} Il r

1 FOAOD b 15,2000
4 T80 b LA
# 3,000 by 129K
B AT b LK)
10 7T b 7300
¥ 000 s 11,100
15 2500 po 08N
18 200 b i, T
-1 L3N pa nCAK)
) L0 o 54060

200N b 5N

Pressune-tempersture ratings @ see the producer’s catalogue

OTHER 1}  The fittings are to be installed in accordance with the
CONDITIONS manufacurer's instructions

2} Attention is drawn o Section 1,36 of IMO MSC/ Cire 1321 -
Guidelings for Measures to prevent Fires in Engine—Rooms
and Carge Pomp-Rooms which describes that compression
eouplings require careful attention to tghtening procedures
and torques to avoid leaks or damage to the pipe when
subjected bo over-tightening and they should not be used in
the fuel supply line of the (oll engine} injection pumps and
spill system.

17 /10025

27 November 2017

36 Movernber 2122

Uwryeft Sl i L

Sheet 2ofd M, Terashita

Yokohama Technical Support Oifice
Lhovd's Register Group Limibed

Liewad"s Register Group Limited
JTA T0F, 2-3-1, Mumtamine, Nishi-Ku, Yobohama , [APAN

Loy 1 e oo e
W i reprrdier of Lol s egrter Gusarpy

ki s Pgiies G Lrmiingl, My affinies aral viserioey el Wy s nffces, sropiopes of sgenin aw, medivikaly e tileriraly, srienmd
o il i . the Loyt s Beginier’. Loy Fginier susamem. o seqponsbilne anal shall ol be kb oo any pson for any on, deamags o sameas

et by reiinn oo the srionmuation o adwne o1 s document oF hovwnoeser Tiden usken Tl penon S upned @ Comiract s e srieact LTy
Epgeinr eniey For T piivtion of T Infommaler or adcn and o That Qe any senesbey or katekty i aucasively on S DT and condiions s o
i T i

Frig i o oy ol o it @t b f pered ol gy susiiat oo aefiigey e e ooy el B st e S
SALTE P el B bl befel B Loy b Bt Pad alig0is! slacWain 54 0mied seshedil ahad of mdli pisnEs
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Llyod’s Type Approval Certificate For Tube Fittings

|_ Lioyd's

Register

“This Cerificate i8 ol vafid for equipmied, the desgn, mtings or operatfng paraeters of iohic e beew paried
Sroum the specimen festnd, Ve soefchurer should notify Llownd's Register Grouge Limitee! of amy modifioztion or
chariges fe the aquipnend in order fo abiain o maiid cerigfonte.”

T Desige Appraisal Dociment Mo, mnd its supplomendary Type Approcel Terms and Comdifions forn pert of i
Certificale.

17 /10025

27 November 2017 A/?quf-r-( _F_

% Moveryber X039 Wl s e

LioyiPy Rispivien S Eieufind

Sheet Aafd N, Terashita
Yokohana Technical Support Oifice
Lhovd's Register Group Limibed
Liewad"s Register Group Limited
JTA T0F, 2-3-1, Mumtamine, Nishi-Ku, Yobohama , [APAN
LioryT 1 P (g e
W ey oo Licaril s Bargnies Gisagy

Lhwyr s it g Lprmtingl, iy affiies ardd sy s by mnpeclse nffcsn, srpfope of sgenks s, midvitkety s dilechly, seiered b
o il Clmne a thee “Loyd's Beginier. Lioyd's. Feginiey s, o sesponbilty anal thalf nol e Lebie oo any peon for ey ko, damags of syeoas
il by reilince on the arlormation of adeine =) thin dodumen of Bownoess iided, usies, Tuel penon B signed @ condracs et e srimacs Ligpes
EEpsiET By B e praoon of the IR o A i B Thal S sy sendesiekty of kabekty i ancamsely on thie e snd oonebitao e oin
on Fat cretracs

Frig i ooy ol s gl mroeimer b B eeeid ol gy il oo adfigeflp ietme e e compp ol P sim ey S e e
SALTE P el B bl befel B Loy b Bt Pad alig0is! slacWain 54 0mied seshedil ahad of mdli pisnEs
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‘ Cryogenic Test Report For Tube Fittings

purvainspection.com

ewutg s B Filkiae

CRYOGENIC TEST REPORT CUM CERTIFICATE

Conformity with Cryogenic Test
Ace. to Procedure Mo: PEL/TP/01
Test Report/Certificate No:  PIT5/ PANAM/Z20/04 ‘Date: (08/06/2020
Hame & Address of the Manufacturer
PAMAM ENGINEERS LIMITED

SURVEY NO. 192, HEAR SUJAL AGRO, NH-8, AT & POST - PILUDRA, TALUKA - PRANTLJ, DISTRICT - SABARKANTHA,
GUJARAT, PIN CODE: 383120, INDIA
Mame & Address of the Testing Facility
PURVA INSPECTION & TESTING SERVICES
16, SATYAM ESTATE, STEEL TOWN, BESIDE HOF, MORAIYA, CHANGODAR, AHMEDABAD, GUJARAT, PIN CODE:
382213, INDHA
ASME BVPC v ARTICLE 10

TUBE Connections L1
12 mm OD % 1.5 mm WT 171 " HPTM B0 mm

Hote: Test Specimen randomly selected by manufacturer as per procedure PEVTP/O1.

DHAVAL CHAUMAN (NDT LEVEL - LEAK TESTING)
PURYA INSPECTION & TESTING SERVICES

10f3

[
3 Mew Tirupati Soclety,
Nr. Radhaswami Satsang, ﬂ info@purvainspection.com 5D +91 2504004187 1\.
Ranip, Ahmedabad - 382480 dhaval@purvainspection.com ol | +91 9824004187 ;

| www.panam.in




‘ Cryogenic Test Report For Tube Fittings

purvainspection.com

U.!'.!;!!!H&
CRYOGENIC TEST REPORT CUM CERTIFICATE
Conformity with Cryogenic Test
B Acc. to Procedure Mo: PEL/TP/01
Test Report/Certificate No: 04 Date: 08/06/2020

1 Mame & Address of the Loop Manufacturer
. PAHAM ENGIMEERS LIMITED
SURVEY NO. 192, NEAR SUJAL AGRO, NH8, AT & POST - PILUDRA, TALUKA - PRANTL, DISTRICT - SABARKANTHA,
GUJARAT, PIM CODE: 383120, INDIA
Hame B Address of the Testing Facility
PURVA INSPECTION & TESTING SERVICES
16, SATYAM ESTATE, STEEL TOWN, murmmmm, AHMEDABAD, GUJARAT, PIN CODE:

Material of Construction

Description Material | Standard Heat Mo.
STAIMLESS STEEL TUBE SSI6L
12mm 0D x 1.5mm WT

H180610AWD4

BODY
BODY S-18412
MALE CONNECTOR HUT S-18422

PMC-M12-8N-55 12mm QD
X1/ NPTM

BACK FERRLLE

Test Equipment and Accessories Detail Maodel
Helium Leak Detector: 5.00 x 10-12 std. cc/sec (Min. Detection) PHOENIX Quadro
Standard Leak Value: 2.88 X10"std. ccisec CMIIL-51011VD/2
Sniffer Probe Detail SL300

Page 2 of 3

3 New Tirupati Society,
Nr. Radhaswami Satsang, ﬂ info@purvainspection.com [P | 1519904004187 [}
:& dhaval@purvainspection.com [l | +91 9824004187 e

| www.panam.in




‘ Cryogenic Test Report For Tube Fittings

purvainspection.com

L!.EHBH&

CRYOGENIC TEST REPORT CUM CERTIFICATE
Conformity with Cryogenic Test
Acc. to Procedure No: PEL/TP/01
Test Report/Certificate Mo:  PITS/PANAM/20/04 Date: O8/06/2020
Mame & Address of the Loop Manufacturer
PANAM ENGINEERS LIMITED
SURVEY MO. 192, NEAR SUJAL AGRO, NH-8, AT & POST - PILUDRA, TALUKA - PRANTL, DISTRICT - SABARKANTHA,
GUJARAT, PIN CODE: 383120, INDIA
Mame & Address of the Testing Facility
PURVA INSPECTION & TESTING SERVICES
16, SATYAM ESTATE, STEEL TOWM, BESIDE HOF, mmmmmm AHMEDABAD, GUJARAT, PIN CODE:

Calibration Achleved

1.8 X107 std. cc/sec
2.9 %10 std, celsec

Vacum Method
Test loop soak for ot least 10 minutes to assure thermal stabilization in liquid nitrogen insulated
cooling bath c o == B

Test Ok —
Al Room Temperaturs JE1
At -196"C "-*lltgf
At Room Temperature 2.3%1
At -196"C 36X107
AL Room Temperature 495107
AL -198°C Baki10m
At oom Temperature 58X 107
Acceptable Leak Rate: Leakage rate after thermal stabilization s equal to or |ess than the amblent temperature,

considered test as “PASS the Cryogenic test”.
Test Result: Acceptable

Instruments used:
Hote: All Instruments used for Testing are callbrated, Calibration Certificates verified.
1. Pressure Gauge (-760 to 0 mmHg)

DHAVAL CHAUHAN (WDT LEVEL Il- LEAK TESTING)
PURVA INSPECTION & TESTING SERVICES

Page 3 of 3
HT Info@purvainspection.com 52
dhaval@purvainspection.com s

| www.panam.in




Non-Seismic Vibration Test Report For Manifolds

CENTRAL POWER RESEARCH INSTITUTE

Test Report Number

Mame and Address of the Customer

Name and Address of the
Manufacturer

Particulars of sample tested

Type

Description of test sample
Serial Number

Number of samples tested

Date(s) of Test(s)

CPRI Sample code Number(s).

Particulars of tests conducted

Test in accordance with
StandardiSpecification
Sampling Plan
Customer's Reguirement

Deviations if any

Name of the witnessing persons

Customers representative
Other than customer’s
representatives

Test subcontracted with address of

the laboratory

TEST REPORT

: CPRIBLREVRCMISC20TOO78 Date: 28 D‘Iﬁlmbﬂm’ﬂ'

Mis. Fanam Engineess Limied,
Survey No 152, NH-8, At Post-Piludra, District - Sabarkaniha,
Gujarat - 383 120, India.

: Ms. Panam Engmeers Limited,

Survey No. 192, NH-8 Al Post-Piludra, Destrict - Sabarkantha,
Gujaral - 383 120, Inda.

: 2} 3 Vaive Manifold (Non-Integral),

b} 5 Valve Manifold (Non-Integral) and
¢} 5 Valve Manifold {Integrai)

Refer sheel 2 ol 7

Refer sheet 2 of 7

Reter shest 2 of 7

Thres

#2 December 2020

EVRCMISC2050153 1o EVRCMISC2050155

: Non - Sesmic vibration test

il

: Not applicable
: As per clayse Tand B.1 of DOCUMENT NO: R/8.7.1.572-24,
REV. NO : 00, ISSUE DATE ; 20,01.2020

Mil

1 Mr Saniosh Shukla WP- Sales and Marketing
: N

: Nl

Documents constituting this report (in words)

Number of Sheals
Number of Oscillogram{s)
Kumber of Graph(s)
Number of Photograph(s)

Number of Test Circuit Diagram(s)

Number of Drawing(s)

'~?

M. N. Nam
Test Engineer

: Seven
= Nil

: Three
. Four
: Nil

* Four
%
1Rr FIIII'IHI 5 m

Head of Division
Approved by

EARTHOUMAKE ENGINEERING & VIBRATION RESEARCH CENTRE Sheet 1of 7

P Mg BOBE. SADASHIVANAGAR P.O.,
PROF, SR G V. RAMAN ROAD, BENGALURL - BEQ 0ED, INTHA
Tk fax |-+ (0 B0-2207 2487

www.panam.in




Seismic Test Report For Manifolds

CENTRAL POWER RESEARCH INSTITUTE

TEST REPORT

Test Report Number : CPRIBLREVRCMISC20TO07T Date: 23 December 2lﬂt PRI

Name and Address of the Customer : M/s Panam Engineers Limited,
Survey No. 182, NH-8, At Post-Piludra,
District - Sabarkantha,
Gujaral - 383 120, India.

MName and Address of the : Mg Panam Engineers Limited,
Manufacturer Survey Mo, 182, NH-8, At Post-Filudra,
District - Sabarkantha,
Gujarat - 383 120, India

Particulars of sample tested ¢ @) 3 Valve Manifold {Non-Integral) and
B) 5 Valve Manifold (Integral)

Type : Refersheet2of8

Description of test sample : Refersheet 2 of 8

Serial Number : Refersheet2 of8

Mumber of samples tested : Two

Date(s) of Test(s) ;21 December 2020

CPRI Sample code Number(s). : EVRCMISC2050151 and EVRCMISC2050152

Particulars of tests conducted . Resonance search tes! and Seismic test

Test in accordance with i Nl

Standard/Specification

Sampling Plan ¢ Not applicable

Customer's Requirement ¢ Ag per clause 6.2, 6.3 and 6.4 of DOCUMENT NO- Rf5.7 1 5/2-25,
REWY. NO : 00, ISSUE DATE : 16.01.2020

Deviations if any ;N

Name of the witnessing persons

Customers representative M. Santosh Shukla, VP- Sales and Marketing

Other than customer's : Nil

representatives

Test subcontracted with address of

the laboratory ¢ Nl

Documents constituting this report (in wurdll
Mumber of Sheets Eight
Number of Oscillogram(s) : il
Number of Graph(s) B
Humber of Photographi{s) : Five
Number of Test Cireuit Diagramis) ¢ Nil
Number of Drawing(s) : Three
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PANAM ENGINEERS LTD.

203, Jaisingh Business Center, Parsiwada, Sahar Road, Andheri (East),
Mumbai - 400 099. INDIA e Tel.: +91 22 2831 5555 / 57 / 58.
Fax: +91 22 2831 5574 e Email: sales@panamengineers.com
Website: www.panam.in / www.panamengineers.com




